PARTS BOOK

SBF-20

s B 337

Automatic Button Feeder

T %f

PME-060407



SunStar

Ra

CONTENTS =

A. BUON ClaMD @ =TT
B. BUHON BOWI oo @ CxE
G VIDIGEOL o @ X))
D. CRULE oo @ AE
E. Inside Of SUPPIEr o @ 2327| Ueg
F. Outside of Supplier/Main Valve&Motor - @ 227| 98 3! d-Y 0F
G. Button SpiNNiNg DEVICE - [5) Y— ox0l2 2 X 5|H
H. Checking Parts e @ 2ZS0|C

2 HMAL= Parts Book@=Z MAZ/ULE=Z M= AlE =JHELICH
This is a parts book. It cannot be used as a manual.




Button Clamp

L_=24d}
T

<




SunStar

Ref.No.| Parts No. Note = =] Name of Parts Q ty Assembly No.
A-1 | GP-002375-00 A=z 2% Ay YZ(PY04-00C) Nipple for Clamp Working Cylinder 1
A-2 | 05A0398-811H oo] ®H (TU-0425) Air Tube 2
A-3 | GP-000417-00 2E Z(PL04-M5C) Bolt Nipple 2
A-4 | GP-000234-00 Ay 1 o]~ Cylinder Fixing Base 1
A-5 | SC-000034-00 Ady 34 wlolx Ak (M4XL18) Screw 2
A-6 | GP-000414-00 WE Faz g Ay Clamp Working Cylinder 1
A-7 | SC-000035-00 Ay 14 A (M3XL39) Screw 2
A-8 | GP-000235-00 FHz g9 & Clamp Lifting lever 1
A-9 | SC-0164-2700 Fd=z &8 ¢ 34 (M5XL5) Screw 2
A-10 | GP-000236-01 WE FUz Iy Button Clamp Holder 1
A-11 | 23-017S-120B HE Zdz g6 14U Screw 2
A-12 | 10-020W-2700 HE FUz 3H 94 Washer 2
A-13 | GP-000237-00 Fdz F5 & Clamp Opening Arm 1
A-14 | SC-0298-7500 Zdz A% o 1A (M3XLI2) Screw 1
A-15 | WS-000005-00 2z A5 o 94 Washer 1
A-16 | GP-000238-00 A4 3ol () Magnet Holder (L) 1
A-17 | SC-0298-7500 A4 7ol () 14 vk (M3xL10) Screw 1
A-18 | GP-000239-00 244 Magnet 2
A-19 | GP-000240-01 Z2E AA Fo| Post Device Holder 1
A-20 | GP-002068-00 Z2E AR Fo] 3AUAL Screw 1
A-21 | GP-000241-00 E2E AR Fo] 223 Posting Device Holder Spring 1
A-22 | GP-000242-00 ZxE I EY Holder for Post Pin 1
A-23 | SC-0298-7500 ZxE 3 F9 3HUA (M3XLI10) Screw 1
A-24 | GP-000460-00 z2E Post Pin 1
A-25 | SC-000036-00 228 3 3AHUA (M3XL3) Screw 1
A-26 | GP-000243-00 WE FUz Bzl Button Clamp Bracket 1
A-27 | SC-0312-5050 HE Zalz 7444 Screw 1
A-28 | GP-000244-00 A4 Frel (4) Magnet Holder (R) 1
A-29 | SC-000037-00 A4 FFel (47) TAUAA (M4xL10) Screw 1
A-30 | SC-0298-7500 A4 ol (47) ZAUAB (M3xL10) Screw 1
A-31 | GP-000245-00 E Fd= () Button Clamp Assistance 1
A-32 | 23-023S-120B E gz 34 YE Nut 1
A-33 | GP-000246-01 £ FH¥z gy Button Clamp Lever 1
A-34 | SC-0179-3710 E FU= dy zgu4 Screw 2
A-35 | GP-000878-00 E Fd= (3-1) Button Clamp (L) 1
A-36 | GP-000248-00 E Zaz v () Button Clamp Bracket (L) 1
A-37 | GP-000879-00 E A= ($-1) Button Clamp (R) 1
A-38 | GP-000250-00 E 2az vl (£) Button Clamp Bracket (R) 1
A-39 | SC-0312-5050 E Fd=Z 3H YA Screw 2
A-40 | 23-031S-120B HE ZAz chija Stud Screw 2
A-41 | GP-000696-00 WE FAz g I Pin for Button Clamp Lever 2
A-42 | GP-002374-00 ¥ & ZEEZY(SC04-M5-1) Speed Controller 1
A-43 | GP-000251-00 gfolH HEA Wiper Bracket 1
A-44 | SC-0298-7500 ool obo]s mA YA (M3XL10) Screw 1
A-45 | GP-000252-00 oo} gho7 Air Wiper 1
A-46 | 52A020S-306H g4 297 Reset Switch 1
A-47 | SC-A174-1230 sol5] vl 1A UYA Screw 2
A-48 | GP-001118-00 Al 294 44 Aok Cable for Reset Switch 1
A-49 | GP-000253-00 AA BEA Sensor Bracket 1
A-51 | GP-000254-00 A4 74 AA (PR08-2DN) Sensor 1
A-52 | BR-000021-00 £ ZW= Ay wlo]a] (MR85ZZ) Bearing 2
A-53 | WS-000005-00 HE ZAz I wolz b4 ($3) Washer 2
A-54 | SC-000069-00 E Zd8= v dojz FAH(M3XLT) Screw 2




Button Bowl
ClxE

—_T o




SunStar

Ref.No.| Parts No. Note = =] Name of Parts Q ty Assembly No.
B-1 | GP-000255-00 HE vhbg Iy F24 Ut Button Bowl feeder Screw 1
B-2 | GP-000256-00 HE uhg IH A A Button Bowl feeder Screw Cover 1
B-3 | WS-000006-00 HE bb-g 3 F4 YA 944 Washer 1
B-4 | GP-000258-03 HE vg 9 A Button Bowl Feeder A 1
B-5 | GP-000259-01 HE ug Iy B Button Bowl Feeder B 1
B-6 SC-0162-5607 WE u-g ¥ B YA (M5XLI5) Screw 2
B-7 | WS-000008-00 WE bl I B 94 Washer 2
B-8 | GP-000257-00 43 AW 5y Button Selector 1
B-9 SC-000038-00 3 AW 5 2AYA Screw 1
B-10 | GP-000260-00 e AW gy v Button Selector Support 1
B-11 | SC-000037-00 3 Ad By Wl 3 YA (M4XL10) Screw 1
B-12 | GP-000261-00 43 A JtelE Button Selector Guide 1
B-13 | GP-000262-00 3 AW Jlelt AA Supporter for Button Selector 1
B-14 | SC-000039-00 3 AW Jlolt AA I 1A YA (M3XL35) Screw 2
B-15 | SC-000038-00 3 AW Jlelt AAFI 2HYA Screw 1
B-16 | GP-000263-01 % AW Jlolt FHo Button Selector Holder 1
B-17 | SC-000040-00 o3 AW Jlelt o] A} (M4XLI15) Screw 2
B-18 | WS-000007-00 w3 AW slel & o] 944 Washer 2
B-19 | GP-000264-00 T3 o] 2 H Wo]A Base for Button Height Adjusting Shaft 1
B-20 | SC-000041-00 3 o] 24 X o] TAUA (M2XL6) Screw 2
B-21 | GP-000265-00 3 Fo] 248 Button Height Adjusting Shaft 1
B-22 | GP-000266-00 3 o] 2AE AAY Supporter for Button Height Adjusting Shaft 1
B-23 | SC-000038-00 43 o] 2AYE AAU 24 UA Screw 1
B-24 | SN-000003-00 chx A QA8 YE A Button Selector Plate Support (A) 1
B-25 | SN-000004-00 2 A A28 JE B Button Selector Plate Support Nut B 1
B-26 | SC-000042-00 %3 Adg AAE YE B YAk Button Selector Plate Support Nut B Screw 1
B-27 | CL-000083-00 43 Al AAY g Button Selector Plate Support Collar 1
B-28 | SC-0164-2700 @3 A A4 1A (M5XL4) Screw 2
B-29 | GP-000267-00 3 Awg 28 Button Selector Plate Support 1
B-30 | GP-000268-00 o3 A Button Selector Plate 1
B-31 | SC-000043-00 @3 A 33U (M5xL10) Screw 1
B-32 | GP-000461-00 93 27 Button Exit 1
B-33 | SC-000042-00 43 27 23 U4 Screw 1
B-34 | GP-000269-01 3 A 14 wol& Button Selector Plate Fixing Base 1
B-35 | SC-0164-2700 wlo] & stolE = A ZAH YA (M5XL5) Screw 1
B-36 | SC-000036-00 wlo] & stole % B 3 YA (M5XL5) Screw 1
B-37 | GP-000270-00 wlo] 2 o] 2A AL Fo] Holder for Base Height Adjusting Screw 1
B-38 | SC-0105-7500 Hlo] & o] 2AUYA o] 1Al (M4xL4) Screw 1
B-39 | GP-000271-00 R S Button Selector Plate 1
B-40 | SC-000044-00 93 2ol 28 1AUA (M3IXL6) Screw 2
B-41 | GP-000272-00 Hlo] & 7holE & A Base Guide Shaft (A) 1
B-42 | GP-000273-00 Hlo] & 7lo]E % B Base Guide Shaft (B) 1
B-43 | SC-000045-01 wo] & o] A A Base Height adjusting Screw 1
B-44 | SC-000042-00 wlo] A 7lolE &= A 2 YA Screw 1
B-45 | CL-000013-00 wo] A Eo| zAVA 7+ Base Height Adjusting Screw Collar 1
B-46 Hlo] & o] 2AYA 1A (M4XL3) Screw 2
B-47 @ kol 248 I A Serew 1
B-48 | SN-000076-00 HE (M4x0.7) Nut 2




Vibrator
ASD|




SunStar

Ref.No.| Parts No. Note = =] Name of Parts Q ty Assembly No.
C-1 GP-000274-00 A=7] Ay Vibrator Cover 1
C-2 | SC-000046-00 AE7] AW 1 YA (M5xXLS) Screw 4
C-3 | 07-011W-1230 ALy Av 2z8 94 (95) Spring Washer 4
C-4 | WS-000008-00 %7 Ad HA (85) Washer 4
C-5 | SC-000047-00 Az ~z8 3 Ak (M5XL45) Fixing Sarew 8
C-6 | WS-000009-00 s 223 3 J94A A (98) Washer 8
C-7 | GP-000275-00 AE 228 @ Vibrating Flat spring 12
C-8 | WS-000009-00 A% 2z 3 H94A B (838) Washer 12
C-9 SN-0112-1230 AL 228 I YE (M) Nut 8
C-10 | GP-000276-00 AE A Vibrating Wing 1
Cc-11 Slolo] T Y Electric Wire Coil 1
C-12 | GP-000462-00 AA A4 Vibrator Cover 1
C-13 | SN-0112-1230 Az A4 24 UE (M8) Nut 4
C-14 | SC-000048-00 AR A 94 24 YA (M8XL50) Fixing Sarew 4
C-15 | GP-000279-00 AE wo]x Vibrating Plate 1
C-16 | GP-000278-00 Hlo] & & Table Ring 1
C-17 | SC-000049-00 Hol& 3 24 &E (M16XL170) Ring Fixing Bolt 4
C-18 | WS-000010-00 Hol & 2 HolH (216) Bolt Washer 8
C-19 | SN-000005-00 Hol& & 74 YE (M16) Nut 12
C-20 | GP-000277-00 Z%E7] wlo|~ Vibrator Base 1
C-21 | SC-000050-00 AE7] wlo|~ A (M8XL65) Bolt 1
C-22 | WS-000011-00 AE7] wlo|~ HA (088) Washer 1
C-23 | GP-000280-00 FA 2HA A Cushion Sponge A 1
C-24 | GP-000281-00 F4 247 B Cushion Sponge B 1




Chute

#E

D-85

D-36©

D-48

10




SunStar

Ref.No.| Parts No. Note = =] Name of Parts Q ty
D-1 | GP-000282-00 EH(A) Button Holder (A) 1
D-2 | GP-000283-00 £4(B) Button Holder (B) 1
D-3 | SC-000037-00 20 (AB) #HUA (M4xL10) Button Holder (A,B) Set Screw (M4XL10) 4
D-4 | PN-000006-00 26 (AB) A9 (#3xL9.8) Button Holder (A,B) Fixing Pin (#3XL9.8) 4
D-5 | GP-000284-00 FE(A) Button Chute (A) 1
D-6 | GP-000285-00 #+E(B) Button Chute (B) 1
D-7 | SC-0298-7500 #+E(AB) @4 (M3XL10) Set Screw (M3XL10) 6
D-8 | BR-000003-00 #+E wlolg (MR126ZZ) Button Chute Bearing (MR126ZZ) 8
D-9 | GP-000286-00 #+E 3 Button Chute Plate 1
D-10 | SC-000051-00 “+E 3 A (M3XL8) Set Screw (M3xL8) 4
D-11 | GP-000287-00 J FEF £ Button Feed Driving Pulley 1
D-12 | GP-000288-00 JE 283 E¢ Button Feed Driven Pulley 1
D-13 | BE-000002-00 W WE (B 200 MXL 17.8) Timing Belt (B 200 MXL 17.8) 2
D-14 | GP-000289-00 WE 20 Belt Holder 1
D-15 | GP-000290-00 HE #d(A) Button Rail (A) 1
D-16 | GP-000291-00 HE #9(B) Button Rail (B) 1
D-17 | SC-000037-00 HE g 9(AB) ZH A (M4xXL8) Set Screw (M4XL8) 4
D-18 | PN-000006-00 HE #Y(AB) 24 (#3xL9.8) Button Rail (A,B) Fixing Pin (#3xL9.8) 4
D-19 | GP-000292-00 HE 8 2(C) Button Rail (C) 1
D-20 | BR-000004-00 HE HYE(C) wlely (LM6UU, L19) Button Rail (C) Bearing (LM6UU, L19) 2
D-21 | GP-000293-00 HE #Y(D) Button Rail (D) 1
D-22 | BR-000004-00 B E #2(D) slojad (LM6UU, L19) Button Rail (D) Bearing (LM6UU, L19) 2
D-23 | SC-000037-00 HE g 2(CD) &b (M4xL12) Set Screw (M4XL12) 4
D-24 | GP-000294-00 HE 89 = Button Rail Shaft 2
D-25 | 06060MC-4517 HE 49 2 Fa (M6XL6) Set Screw (M6XL6) 2
D-26 | GP-000295-00 WE ¥¥ gd 2238 Button Rail Return Spring 2
D-27 | CL-000005-00 HE #9 % 7 Button Rail Shaft Collar 2
D-28 | SC-0105-7500 HE A9 & sk FuAb (M4xL4) Set Screw (M4XL4) 4
D-29 HE #E 8 A2 94 Washer 2
D-30 | GP-000296-00 HE FE wo| & Button Chute Base 1
D-31 | SC-000052-00 HE #E o]~ ZAUA (M6XL40) Set Screw (M6XL40) 2
D-32 | 01-020W-2350 HE GE do|x 228 94 (06) Washer 2
D-33 | GP-000297-00 HE A ol H7lo] Button Rail Feed Rack Gear 2
D-34 | SC-000037-00 HE 4 o]&7]o] TAUA Set Screw 1
D-35 | GP-000298-00 HE g o]£7]0] Button Rail Feed Gear 1
D-36 | BR-000003-00 HE 4 Y o]%7]0] wlo]d] (MRI126ZZ) Button Rail Feed Gear Bearing (MR126ZZ) 2
D-37 | WS-000012-00 HE dld olg7lol HekA (06) Washer (06) 1
D-38 | WS-000013-00 HE g o]&7o] 1HYA Fixing Washer 1
D-39 | GP-000463-00 HE g9 o570 FA (M4XLS) Set Screw (M4XL8) 1
D-40 | GP-000299-00 @ 7]o] 7bolT Rack Gear Guide 2
D-41 | GP-000300-00 @43 27 kA AAd Fixing Screw Support 1
D-42 | SC-000037-00 w3 A7 7bsA AAN G A M4 XLS) Set Screw (M4XxL8§) 2
D-43 | GP-000301-00 I b I = Button Size Indicater 1
D-44 | SC-0298-7500 g2 37 bR 1F YA (M3XL10) Set Screw (M3XL10) 1
D-45 | GP-000302-00 43 79 A Button Hole Panel 1
D-46 | SC-000040-00 gz 79 gd 7Y (M4XLI5) Set Screw (M4xL15) 3
D-47 | GP-000303-00 2E] " (A) Motor Pillar (A) 1
D-48 | 08091SC-4113 e Feh(A) FUA (M6xL20) Set Screw (M6xL20) 1
D-49 | GP-000304-00 =¥ F2(B) Motor Pillar (B) 1
D-50 | 08091SC-4113 =g ZeH(B) FvhAk (M6xL20) Set Screw (M6XL20) 2
D-51 | MT-000005-00 +E =2E Chute Motor 1
D-52 +E zE Ayt Set Screw 4
D-53 | GP-000305-00 FE HE FE0(A) Chute Button Presser (A) 1
D-54 | SC-0298-7500 #E W E R20(A) ZHYAH(M3IXLI10) Set Screw (M3xL10) 2
D-55 | GP-000306-00 +E HE FEU(B) Chute Button Presser (B) 1
D-56 | SC-0298-7500 & WE R50(B) 24 (M3xXL10) Set Screw (M3XL10) 1
D-57 | GP-000307-00 HE o] Jhe7t Button Presser 1
D-58 | WS-000007-00 HE ol 7hEA HHA (04) Washer (04) 1
D-59 | SC-000040-00 WE o] 7hA FUA (MAXLI5) Set Screw (M4xL15) 1
D-60 | PN-000007-00 HE FEd Fol &5 A Moving Pin 2

11




Chute

#E

D-85

D-36©

D-48

12




SunStar

Ref.No.| Parts No. Note = =] Name of Parts Q ty Assembly No.
D-61 | SC-000036-00 HE 24 o] %5 3 3HYA(MIXL3) Set Screw (M3XxL3) 4
D-62 | GP-000308-00 E FEd FHol Button Presser Holder 1
D-63 | GP-000309-00 E FEU Fol & Button Presser Holder Shaft 1
D-64 | BR-000004-00 E FEd Fol wlol® (LM6UU, L19) Bearing (LM6UU, L19) 2
D-65 | GP-000310-00 E FE Hol 2z Button Presser Holder Spring 1
D-66 | WS-000003-00 E FEl ol 2% 94 Washer 1
D-67 | GP-000311-00 E FE0 Fo] wo]lx Button Presser Holder Base 1
D-68 | SC-0162-5607 HE F50 Fro] wlo]a A UhAH(M5XL15) Set Screw (M5xL15) 2
D-69 | BR-000005-00 2H2E wlo]3] (SST-1260) Bearing (SST-1260) 1
D-70 | GP-000312-00 FEY 2 o A Presser Lifting Lever 1
D-71 | GP-000313-00 <9 4y Lifting Lever 1
D-72 | SC-0298-7500 <3 dlw 2 (M3XL8) Set Screw (M3XxL8) 1
D-73 | GP-000314-00 g £ Lever Holder 1
D-74 | BR-000014-00 e & wlo]g (MR625ZZ) Bearing (MR625Z7) 1
D-75 | GP-000315-00 g Zr o' thyAb Set Screw 1
D-76 | 12-004C-2350 g & 2E¥ (#3 Spring Pin) Lever Holder stopper (@3 Spring Pin) 1
D-77 | GP-000316-00 HE o]& FE 7)o Button Feed Driving Gear 1
D-78 | SC-0164-2700 WE o] TE 7o YA (M5XL5) Set Screw (M5XL5) 2
D-79 | GP-000317-00 HE o] FE 7] Button Feed Driven Gear 1
D-80 | SC-0105-7500 HE o]& 5 7lo] Ak (MAX14) Set Screw (M4 XxL4) 2
D-81 | GP-000318-00 o]£% ~EH Feed Arm Stopper 2
D-82 | SC-0298-7500 o4& 28y HyA (M3XL8) Set Screw (M8XLS) 1
D-83 WE 285 RH (04, L30) Button Stopper Tube (@4, L30) 1
D-84 | SC-000037-00 gu & it Screw 1
D-85 | SC-000037-00 #7)o] FtolE A} Screw 4

13



Inside of Supplier
=271 L8

E-91
E-90
E-92
E-41
E-45@ E-409
I K
E-44 @' ;
0@ E46 / >

) E-51
NF

14




SunStar

Ref.No.| Parts No. Note = =] Name of Parts Q ty Assembly No.
E-1 GP-000323-00 FZ Main Shaft 1
E-2 | GP-000324-00 F% s Main Shaft Handle 1
E-3 | GP-000325-00 F% &3] 1AUYA Fixing Screw for Main Shaft Handle 1
E-4 | BR-000006-00 FZ% £7%o] wlol® (FC12) Bearing for Main Shaft Handle 1
E-5 CL-000011-00 Zz Wog 72H(A) Main Shaft Bearing Collar(F) 1
E-6 | GP-000326-00 Fx 284 Middle Bushing of Main Shaft 1
E-7 F3 @ gt (%) Main Shaft Bearing Collar(R) 1
E-8 | BR-000007-00 F% A wlojz) (6004 NR) Main Shaft Bearing (F) 1
E-9 | BR-000006-00 F% F34 sy A(FC12) Bearing "A" for Middle Bushing of Main Shaft 1
E-10 | BR-000008-00 F% F84 wlog B(6801 ZZ) Bearing "B" for Middle Bushing of Main Shaft 1
E-11 | BR-000009-00 F% 3 wlo]g (6304 NR) Main Shaft Bearing (R) 1
E-12 FZ YE Fo| Main Shaft Handle Holder 1
E-13 | BR-000010-00 z=Z glolul Zg wlo]g A(51101) Bearing "A" for Pulley 2
E-14 | BR-000008-00 ZFz glolw Z47 o] B(6801 ZZ) Bearing "B” for Pulley 1
E-15 | GP-000327-00 F% 29 A Cover for Pulley 2
E-16 | BE-000003-00 F% WE Belt for Main Shaft 1
E-17 | GP-000328-00 ZZ glo]dl £ Pulley for Main Shaft 1
E-18 | GP-000329-00 A EEF Cam Driven Shaft 1
E-19 | GP-000330-00 A FeF AR Front Bushing of Cam Driven Shaft 1
E-20 | GP-000331-00 N E2E5% FRA Middle Bushing of Cam Driven Shaft 1
E-21 | GP-000332-00 A FEZ 384 Rear Bushing of Cam Driven Shaft 1
E-22 | BR-000008-00 A ZFEZ AHA wo]gy (6801 ZZ) Bearing for Front Bushing of Cam Driven Shaft 1
E-23 | BR-000008-00 A ZFEZ F84 dolg (6801 ZZ) Bearing for Middle Bushing of Cam Driven Shaft] 1
E-24 | BR-000008-00 A FE3 584 do]y (6801 ZZ) Bearing for Rear Bushing fo Cam Driven Shaft 1
E-25 | 06060MC-4517 =HAYS A 83 stgt 1A (M6XL6) Fixing Screw for Clutch Collar 8
E-26 | CL-000006-00 @A A Z932 g7 Collar for Clutch 4
E-27 | GP-000334-00 =2@AG A FYx A Bushing for Clutch 1
E-28 | GP-000333-00 HAE A FA Clutch for Power Transmitting Cam 1
E-29 | GP-000335-00 =HA4g A Power Transmitting Cam 1
E-30 | GP-000336-00 =G A Az Spring for Power Transmitting Cam 1
E-31 | GP-000337-00 HAE A BE Block for Power Transmitting Cam 1
E-32 | GP-000338-00 84T A AW A Cover "A" for Power Transmitting Cam 1
E-33 | GP-000339-00 2HAL A Aw B Cover "B” for Power Transmitting Cam 1
E-34 | SC-000044-00 =H8AG A Av] 2H YA (M3XL5) Fixing Screw for Cam Cover 6
E-35 | GP-000340-00 iz A5¢E A Clamp Lifting Cam 1
E-36 | 14061AF-4517 Az A5¢% A 3A YA (M8XLS) Fixing Screw for Clamp Lifting Cam 2
E-37 | GP-000466-00 FUz ASHA AA Clamp Lifting Sensor 1
E-38 Falz 4572 AN 2H YA (M3XL20) Fixing Screw for Clamp Lifting Sensor 2
E-39 FWz F57A AA A Washer for Clamp Lifting Sensor 2
E-40 | CL-000006-00 Gz AE=77 AA 7He Collar for Clamp Lifting Sensor 1
E-41 | 14061AF-4517 FUz ASAA AA et 2 GA (MBXLS) Screw for Sensor Collar 2
E-42 | 01-020W-2350 FHZ As7A AAE oA Washer for Sensor Bar 1
E-43 | GP-000341-00 FUZ 45 A A% Bar for Clamp Lifting Sensor 1
E-44 | GP-000342-00 <9 g A Lifting Lever Cam 1
E-45 | 14061AF-4517 <2 g9 A 2FH YA (M8XLS) Fixing Screw for Lifting Lever Cam 2
E-46 | GP-000343-00 4 3 A Button Supplying Cam 1
E-47 | 14061AF-4517 43 FF A 2G4 (M8XLS) Fixing Screw for Button Supplying Cam 2
E-48 | GP-000344-00 HE 34 wolxs &8 A Cam for Button Moving Base 1
E-49 | 14061AF-4517 HE 3|4 wo]x &8 A 1A YA (MEXLS) Fixing Screw for Base Cam 2
E-50 | GP-000345-00 ZUzZ ALeE gy Clamp Lifting Lever 1
E-51 | SC-000053-00 Fllz A4&e% 4 2H YA (M6XL25) Fixing Screw for Clamp Lifting Lever 1
E-52 | PN-000008-00 iz A5¢E 9 Clamp Lifting Pin 1
E-53 | GP-000467-00 ZUz ALeE 3 2y Roller for Clamp Lifting Pin 1
E-54 | SN-000006-00 FUz 452% I3 ¢ 14YE (M5) Nut for Roller 1
E-55 | 06060MC-4517 Fdz A5 A 1A (M6XL6) Fixing Screw for Clamp Lifting Pin 2
E-56 | SC-000040-00 93 TF £ dog zF YA (MAXLI15) Fixing Screw for Rod Bearing 1
E-57 | GP-000346-00 4 3F FE Button Supplying Rod 1
E-58 | SN-000007-00 43 FHF FE 228 o] UE (M4) Nut for Button Supplying Rod 1
E-59 | GP-000347-00 @43 TF FE 2xE Ao Hook for Rod Spring 1
E-60 | BR-000011-00 43 TF T wo]d (PHS4) Bearing for Button Supplying Rod 2

15




Inside of Supplier
=271 L8

E-91
E-90
E-92
E-41
E-45@ E-409
I K
E-44 @' ;
0@ E46 / >

) E-51
NF

16




SunStar

Ref.No.| Parts No. Note = =] Name of Parts Q ty Assembly No.
E-61 | GP-000348-00 228 Aol Hook for Spring 3
E-62 | GP-000349-00 43 ¥F FL 2xg Spring for Button Supplying Rod 1
E-63 | GP-000350-00 3 F d Button Supplying Lever 1
E-64 | GP-000351-01 S FF g wlolgy YA Fixing Screw for Lever Bearing 1
E-65 | BR-000013-00 g ZF e slolg (6900 ZZ) Bearing for Button Supplying Lever 1
E-66 | GP-000352-00 943 TF Ay BA Bushing for Button Supplying Lever 1
E-67 | CL-000006-00 o Z de ket Collar for Button Supplying Lever 2
E-68 | 06060MC-4517 @3 7 49 ek 2AHA (M6XL6) Serew (M6 L6) 4
E-69 | GP-000353-00 N ZEEZ A g7 ~x8 Spring for Link of Driven Shaft by Cam 1
E-70 | GP-000354-00 A FEF A4 ¥a Link for Cam Driven Shaft 1
E-71 | 08091SC-4113 A FE2 74 g3 13U (M6xL20) Fixing Screw of Link for Cam Driven Shaft 1
E-72 | BR-000014-00 A F5% 474 33 oy (625 271) Bearing of Link for Cam Diven Shaft 1
E-73 | GP-000315-00 A ZF2Z 7 g3 wolg 3AYA Fixing Screw for Link Bearing 1
E-74 | GP-000355-00 =dAL A F¢3 A2 (CQ2B12-KR-10D) Cylinder for Clutch 1
E-75 | SN-000008-00 zd4d A Zg2 Ay YE Nut for Clutch Cylinder 1
E-76 | SN-000009-00 sEAE A F9A #old UE Nut for Clutch Bearing 1
E-77 | BR-000015-00 =HAG A ZFH3H do" (POS6) Bearing for Clutch 1
E-78 | SC-0109-2350 ZEAG A Z¢3 wold ZAYA (MAXL15) Fixing Screw for Clutch Bearing 1
E-79 | SC-000054-00 92 A% Ay xA YA (M3XL30) Fixing Screw for Clutch Cylinder 2
E-80 | GP-000356-00 Fe A g Ay o~ Base for Clutch Cylinder 1
E-81 | GP-000357-00 293 2% Ay solx B Bracket for Cylinder Base 1
E-82 | SC-0105-7500 ZeA Ay 943 3 A (MAXLS) Fixing Screw for Clutch Cylinder Hinge Pin 2
E-83 | SC-000040-00 Ay wolx Bl wH A (M4xL15) Fixing Screw for Cylinder Base Bracket 1
E-84 | PN-000009-00 284 Ay A4 Clutch Cylinder Hinge Pin 1
E-85 | GP-000358-00 HE 34 do]x dAYT Link for Button Moving Base 1
E-86 | GP-000359-00 HE 3|4 o]~ 28 = Lifting Shaft for Button Moving Base 1
E-87 | SC-0162-5607 HE A wolx &7 = vH YA (M5XLI5) Fixing Screw for Lifting Shaft 1
E-88 | GP-000315-00 HE A o|x AT wloja THYA Fixing Screw of Bearing for Base Link 1
E-89 | BR-000014-00 HE 3|4 Mol A7 A wol7] (625 ZZ1) Bearing for Base Link 1
E-90 | GP-000360-00 WE 3|A wlo]x 28 #w Lifting Lever for Button Moving Base 1
E-91 | BR-000016-00 WE 3|4 wo]lA 28 #w wlo]g (688 AZZ1) Bearing for Lifting Lever 2
E-92 | SC-0162-5607 WE 3|4 wo]x ¥ #w yHUA (M5XL12) Fixing Screw for Lifting Lever 1

17




Outside of Supplier/Main Valve & Motor
=271 28 2 gy 2

18



SunStar

Ref.No.| Parts No. Note = =] Name of Parts Q ty Assembly No.
F-1 GP-000361-04 53] Body 1
F-2 SC-000055-00 vir] Hol & A% 1P EE (M8XLS0) Bolt 3
F-3 WS-000049-00 vir] Hlol g A% 1A ZEL 94 Washer 4
F-4 | SN-0112-1230 vie] slo] & A% YE Nut 7
F-5 |04029SW-A001 vtr] Hol g A% YESL 94 (2374 08) Washer 4
F-6 | 15-035W-5607 vhr] glojg A2 YES Az 9 (547 08) Spring Washer 4
F-7 | GP-000362-00 A Aw Front Cover 1
F-8 SC-0498-3710 Aw AW Fab Screw 3
F-9 | GP-000363-00 3o A Rear Cover 1
F-10 | SC-0498-3710 o Ad Fua Screw 4
F-11 | GP-000364-01 wte] A (F) Body Cover (L) 1
F-12 | SC-0543-2302 vhe] A () Fva Screw (11/64” n=40) 4
F-13 | GP-000365-00 vte] AW ($) Body Cover (R) 1
F-14 | SC-0543-2302 vhe] A ($) FAb Screw (11/64" n=40) 3
F-15 | GP-000366-00 0/P Box Hgl7l O/P Box Bracket 1
F-16 | SC-0162-5607 0/P Box ®B##l #vat Screw 2
F-17 | 10-020W-2700 0/P Box B##l a4 94 Washer 2
F-18 | MT-000006-00 F% ®E (SPG jit [S8128GXCE]) Main Shaft Motor 1
F-19 | SC-000047-00 F% mE FUA (M5xL45) Screw 4
F-20 | GP-000367-00 F% ny 243 Main Motor Mounting Plate 1
F-21 | SC-0162-5607 F% gl 223 gy (M5xLI18) Screw 4
F-22 | GP-000368-00 2 wE Byl Main Motor Bracket 1
F-23 | SC-0109-2350 F= mg Bl A (M6XLI15) Screw 4
F-24 | SC-000056-00 F% 2 A¥z4 A (M5XL25) Screw 1
F-25 | SN-000010-00 F% nE A¥z24 YE (M5) Nut 1
F-26 | 10-020W-2700 F= wg A¥zA oM (247 05) Washer 1
F-27 | GP-000369-00 2E 9 Motor Pulley 1
F-28 | 06060MC-4517 2E] Z¢ #FUA (M6XL6) Screw 2
F-29 o # o] A vhA(#l) Operation Box 1
F-30 | GP-103322-00 50Hz F% 7E 7)o Fc Main Motor Gear Head 1
F-31 | GP-001120-00 60Hz F% RE 7)o & Main Motor Gear Head 1
F-32 | GP-008316-00 A1 2€A Warning Sticker 1
F-33 | SC-000457-00 vhe] slo] & A% 34 ZE(4)(M8XLSO0) Bolt 1

19



(=IFS|

()
e

(D)
O
>
(D)
o)
o Ur
‘= K4
[ cp—
.m D_
24
o O
£

m Jl

b

G-36

G-40 G-34 ? ’@G-SS

G-75

G-73

20



SunStar

Ref.No.| Parts No. Note = =] Name of Parts Q ty Assembly No.
G-1 | GP-000370-00 WE A wolx Button Spinning Base Shaft 2
G-2 | CL-000007-00 HE 3A oA = sl Collar for Button Spinning Base Shaft 2
G-3 | 0606019C-4517 WE A wo|x = st} 3 1hAH(M6xL6) Screw 4
G-4 | BR-000017-00 B E 34 wlo]x % wlo]¥ (LMSUU) Bearing 2
G-5 | GP-000371-00 WE 3|3 slo| A B3 AxE Button Spinning Base Return Spring 2
G-6 | GP-000372-00 34 o] 44 RE& Connecting Rod for Spinning Gear 1
G-7 | BR-000003-00 3514 7lo] A4 £ wo]¥ (MRI126ZZ) Bearing 4
G-8 | WS-000004-00 514 710 9 R 94 Washer 2
G-9 | GP-000373-00 5|4 7o) o4 £ chiia Stud for Spinning Gear Connect Rod 2
G-10 | GP-000374-00 29 A Return Cam 1
G-11 | SC-0105-7500 23 A 13 A (M4xL4) Sarew 2
G-12 | GP-010071-00 34 »E 2% 79 Spinning Motor Gear 1
G-13 | BR-000003-00 5|4 RE] 2% 7)o] wlo]g (MR126ZZ) Bearing 2
G-14 | GP-010072-00 HE 3|A FE& 7)o Button Spinning Pinion Gear 1
G-15 | BR-000018-00 HE A TE 7o) wlo]F(696ZZ) Bearing 2
G-16 | CL-000008-00 ¥ E 3A 7% 7o stet Collar for Gear Shaft 1
G-17 | SC-0105-7500 WE 34 F& 7o stk F A (M4xL4) Sarew 2
G-18 | GP-010073-00 HE 34 £% 79 Button Spinning Gear 1
G-19 | BR-000019-00 HE A F% 7lo] % #lo]g (MR608ZZ) Bearing 2
G-20 | CL-000009-00 WE A FE 7o F Jte Button Spinning Gear Collar 2
G-21 | SC-000036-00 WE A % 719 & stek FhAH(M3KL3) Sarew 4
G-22 | GP-010068-00 e A wlo]x Button Spinning Base 1
G-23 | GP-000468-00 WE 3 17 Button Spinning Rubber 1
G-24 | GP-000379-00 TholE % Guide Shaft 1
G-25 | SC-0164-2700 7kolE % F AL (M5xL5) Screw 1
G-26 | BR-000017-00 7ol % o] (LMSUU) Bearing 1
G-27 | GP-000380-00 7tele % vzl A Guide Shaft Bracket A 1
G-28 | SC-0163-7500 Zbolt % Bl A FUAH(M5xL20) Screw 2
G-29 | SC-0163-7500 JbelE % Bzl B & upAH(M5XL20) Screw 1
G-30 | GP-000381-00 7bolt % Bl B Guide Shaft Bracket B 1
G-31 | M0-000021-00 £ 34 =g Button Spinning Motor 1
G-32 | SC-000035-00 E 34 =E H94A Washer 2
G-33 | SC-000035-00 W E 3Ad 2e 34 YA (M3xL35) Screw 2
G-34 | GP-000382-00 T AY BEl A Button Setting Bracket A 1
G-35 | BR-000014-00 & Alg Bl A dlo]3 (MR625ZZ) Bearing 1
G-36 | GP-000315-00 3 AlY Bl A sofE ghuab Stud for Bearing 1
G-37 | GP-000383-00 9z g Bes B Button Setting Bracket B 1
G-38 | SC-000040-00 w3 AY Bl B 24 UAH(M4 X L14.5) Screw 2
G-39 | GP-000384-00 T3 Ag = Button Setting Shaft 2
G-40 | SC-0211-7500 @43 AlY & A (M5XLS5) Screw 4
G-41 | BR-000004-00 3 A" % oy (LM6UU) Bearing 4
G-42 | GP-000385-00 % AY BEl A B9 AxE Return Spring 1
G-43 | GP-000348-00 2zy 14 Yat Spring Holder Screw 2
G-44 | GP-000386-00 Azt wol A Cylinder Base 1
G-45 | GP-000387-00 43 F4 A" oo} 42t (CUK10-20D) Air Cylinder 1
G-46 | SC-000057-00 3 FA AlY oo Ay FuA(M3XL15) Screw 2
G-47 | GP-000388-00 HE 2EH Button Stopper 1
G-48 | SC-000057-00 WE 27 FUA(M3XLI5) Screw 2
G-49 | GP-000389-00 ol% A & Transfer Arm Shaft 1
G-50 | GP-000469-00 o4 A % HA(D=9p14,d=08L=16) Bushing 2
G-51 | 06060MC-4517 ol4 3|4 % B4 A (M6XL6) Screw 2
G-52 | GP-000390-00 o]% 3|A = 7o Spinning Shaft Holder 1
G-53 | SC-0162-5607 o4 A % ol FUA(M5XLI5) Screw 1
G-54 | BR-000012-00 a# el Bearing 1
G-55 | SC-000040-00 aha wWold 1A (MeXLI5) Screw 1
G-56 | GP-000391-00 B E 34 A Button Spinning Cam 1
G-57 | SC-0164-2700 HE 34 A 2HGAH(M5XL5) Screw 2
G-58 | GP-000392-00 WE 34 A Fo Button Spinning Cam Holder 1
G-59 | GP-000469-00 WE 37 A Fo] BA(D=014,d=#8L=16) Bushing 1
G-60 | SC-0211-7500 HE FA A o] FUAH(MAXLS) Screw 1

21




(=IFS|

()
e

(D)
O
>
(D)
o)
o Ur
‘= K4
[ cp—
.m D_
24
o O
£

m Jl

b

G-36

G-40 G-34 ? ’@G-SS

G-75

G-73

22



SunStar

Ref.No.| Parts No. Note = =] Name of Parts Q ty Assembly No.
G-61 | WS-000014-00 HE S| A A Frol oA Washer 1
G-62 | GP-000393-00 BA oA Bush Housing 1
G-63 | GP-000394-01 HE o]& 238 g Button Moving Lift Lever 1
G-64 | GP-000469-00 B4 894 BA(D=014d=08L=16) Bushing 2
G-65 | BR-000020-00 W E olg T #W #o]= (LR607(INA)) Bearing 1
G-66 | GP-000395-00 wolg wAA Bearing Screw 1
G-67 | GP-000396-00 B E o] ¥ gu A % Hinge Shaft for Button Moving Lift Lever 1
G-68 | GP-000470-00 HE o4 &7 #v d4 % RA(D=016d=010L=18) | Bushing 1
G-69 | 06060MC-4517 HE o &7 dv d4 F FpAH(M6xL6) Serew 1
G-70 | GP-000397-00 238 Hw By Azg Return Spring 1
G-71 | GP-000347-00 =9 A 83 22z Ao Spring Holder 1
G-72 | SC-0211-7500 <9 v 2y 2=z Aol I Screw 1
G-73 | GP-000398-00 i ol & Button Transfer Arm 1
G-74 | SC-000038-00 ol o FuA Transfer Arm Fixing Screw 1
G-75 | GP-000399-00 B E o4 o AAY Transfer Arm Support 1
G-76 | 06060MC-4517 HE o4 & AAW A UAHM6XL6) Screw 1
G-77 | CL-000010-00 HE o & AAY stet Transfer Arm Support Collar 1
G-78 | 06060MC-4517 AAW 7h2t 3G AH(M6 X L6) Screw 2
G-79 | GP-000400-00 B E 3|A wo]xA &8 = Lifting Shaft for Button Spinning Base 1
G-80 | SC-0105-7500 HE 3| Wolx &8 F 1A A (MAXTA) Screw 1
G-81 | BR-000020-00 wlo] & &7 % o] =] (MR608ZZ) Bearing 1
G-82 | WS-000015-00 wol2 &7 % 94 Washer 1
G-83 | GP-000348-00 2zy 314 Yat Spring Holder Screw 1
G-84 | GP-010070-00 3| ARE FE 7)o Spinning Motor Drive Gear 1
G-85 | SC-0105-7500 SIARE 1% 719 A (M4XL4) Screw 2
G-86 | SC-0105-7500 HE A F570] I (MexL4) Screw 2
G-87 | GP-010075-00 HE 3|A £E7]o] = Shaft of Button Spinning Drive Gear 1

23



solc

= =
=

Checking Parts

=
-

L

H-14,16,19,21
i
‘>
\< il
\\/
H-13,15,17,18,20
H-25

H-24

3
i
T

H-30

H-27

24



SunStar

Ref.No.| Parts No. Note = ) Name of Parts Q'ty Assembly No.
H-1 | AS-00368-00 Filter Regulator 2E dFeolE (=) 1Set
H-12 | 05A052S-811H Air Hose dlo] T2(¢6)

H-13 | GP-000401-00 Button Transfer Arm(A-1) 3 o] £ (A1) 1
H-14 | GP-000402-00 Button Transfer Arm(B-1) %3 o] 5% (B-1) 1
H-15 | GP-000403-00 Button Transfer Arm(A-2) o3 o] $U%(A-2) 1
H-16 | GP-000404-00 Button Transfer Arm(B-2) 3 o] 4%H(B-2) 1
H-17 | GP-000405-00 Button Transfer Arm(A-3) o] 59 (A-3) 1
H-18 | GP-000406-00 Button Transfer Arm(A-4) ol (A-4) 1
H-19 | GP-000407-00 Button Transfer Arm(B-4) o] 5% (B-4) 1
H-20 | GP-000408-00 Button Transfer Arm(A-5) kol 49 (A-5) 1
H-21 | GP-000409-00 Button Transfer Arm(B-5) ko] 49 (B-5) 1
H-22 | GP-000880-00 Button Clamp(L-2) HEZAHZ(5-2) 1
H-23 | GP-000881-00 Button Clamp(R-2) HEZHZ($-2) 1
H-24 | GP-000468-00 Button Spinning Rubber Tip HEINATE 2
H-25 | GP-001577-00 Button Bowl Feeder Setting Gauge SHEE AE Aol 1
H-26 | GP-000820-00 Button Supply Sensor Setting Gauge gtz I3 AA AY AolA 1
H-27 | GP-001576-00 Setting Base A" o] & 1
H-28 | 04016MC-8329 Screw 2R 5
H-29 | WS-000110-00 Washer A4 A 2
H-30 | 91-115M-2516 Cover vl A 7 1

25





